



Test Certificate: Chilt/RF10026

This certificate is awarded to:

Aslandag Ahsap Ve Insaat Sanayi TIC Ltd.STI
Tatlisu Mah. Goksu Cad.
No: 45 Umraniye
Istanbul
Turkey

This document confirms that a fire resistance test was conducted in accordance with BS 476: Part 22: 1987 on a double leaf single acting doorset with glazing on 8 April 2010 and the following results were achieved.

Testing in accordance with BS 476: Part 22: 1987	Doorset
Integrity	68 (sixty eight) minutes
Insulation	68* (sixty eight) minutes

* In accordance with the note to clause 7.6.1.1 of BS 476: Part 22: 1987, the glazing has not been evaluated for insulation

*The results relate only to the specimens tested, as detailed in test report number
Chilt/RF10026*

A handwritten signature in black ink, appearing to read "MARK CUMMINGS".

Mark Cummings
Head of Section – Fire Resistance
Date: 25 May 2010

A handwritten signature in black ink, appearing to read "VINCENT KERRIGAN".

Vincent Kerrigan
Technical Manager
Date: 25 May 2010

Chiltern International Fire Ltd
Chiltern House, Stocking Lane, Hughenden Valley,
High Wycombe, HP14 4ND, United Kingdom
Tel: 01494 569800
Fax: 01494 564895
Web: www.chilternfire.co.uk
Email: cif@chilternfire.co.uk

Page 1 of 1



1762

This document is confidential and remains the property of Chiltern International Fire Ltd